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Sec. 1 ENGINE MOUNT Quantity ZE ULM
6UL15-2 ENGINE MOUNT 1 [   ]
70155-01 PURPLE/ WHITE DOT BARRY MOUNTS                6 [   ]
E1-1X STEEL BRACKETS  qty=1L + 1R   (drawing 6-E-0) 2 [   ]
E2-1X DYNAFOCAL ENGINE MOUNT BRACKETS 6-E-0 2 [   ]
AN6-7A BOLT (Ref 6B6-4 and 6B6-5) +  WASHER & SL NUTS 4 [   ]
AN3-4A BOLT, WASHER & SL NUTS   6UL15-2 & firewall 2 [   ]
AN4-10A BOLT, WASHER & SL NUTS   6-UL-15 & E1-1X 4 [   ]
AN6-32 3/8 FRONT BOLTS, NUT, WASHERS 4 [   ]
AN6-20 3/8 BOLT 2 [   ]
AN310-6 CASTELLATED NUTS 6 [   ]
AN960-616  WASHER (1@AN6-20; 2@AN6-32)      16 [   ]
AN970-6 PENNY WASHER 6 [   ]
AN380-3-3 COTTER PIN 1/8 6 [   ]

Sec. 2  BOLT ENGINE TO MOUNT / OIL TANK

6UL11-5 OIL RESERVOIR BRACKET (ref. 6-UL-20) 1 [   ]
M10X1.50X30 HEX HEAD BOLT   grade 10.6 ( Ref. 6-UL -15)   31818 4 [   ]
31109 RONDELL GROWER ZB 10 4 [   ]
HS-84 6” HOSE CLAMP (Ref. 6-UL-20) 2 [   ]

Sec. 3   THROTTLE  & CHOKE

A-820 THROTTLE PULL CABLE  (Ref 6-UL-23, pilot side) 1 [   ]
6UL5-4 ANGLE (extrusion = 85mm long) 2 [   ]
6UL10-1 THROTTLE BELLCRANK 1 [   ]
6UL10-2 THROTTLE BEARING 2 [   ]
6UL10-4 THROTTLE ROD 1 [   ]
6UL10-5 THROTTLE ATTACH DOUBLER 2 [   ]
6UL10-6 THROTTLE ATTACH 2 [   ]
6UL10-7 THROTTLE ROD HOLDING RING 1 [   ]
6UL10-8 INCOMBUSTIBLE CLOTH 1 [   ]
6UL10-9 THROTTLE ATTACH BOLT (lef side for A-820) 1 [   ]
6UL10-10 CHOKE CABLE CONNECTOR 1 [   ]
6E5-6 FRICTION CLAMP 1 [   ]
6E5-7 FRICTION BLOCK 1 [   ]
70010 1/16” CABLE  WITH ENDS 3x3mm 4 [   ]
71581 FLEXIBLE HOUSING  (gain teflon noir / cable) 1m 2 [   ]
70065 PUSH/PULL CHOKE CABLE 1 [   ]
 25-0700 (71580) CABLE ADJUSTER SLEEVE (ref,.6-UL 10 and 6-UL-23) 6 [   ]
AN380-2-2 COTTER PIN  1/16" (for 6UL10-4) 1 [   ]
310-353 CABLE HOLDER (cable ends) ref. 6-UL-11, 6-UL-23 6 [   ]
AN3-16A BOLT, SL NUT, WASHER (for 6E5-6) 1 [   ]

March 2009



page 2 of 3

Sec. 4   RADIATOR / EXPENSION BOTTLE Quantity ZE ULM

70512 RADIATOR D'EAU POUR TYPE ROTAX 912 1 [   ]
70582 RADIATOR HOSE, durite d'eau 25x35mm, 1m 2 [   ]

6UL11-1L UPPER RADIATOR BRACKET (Ref. 6-UL-21) 1 [   ]
6UL11-1R UPPER RADIATOR BRACKET (Ref. 6-UL-21) 1 [   ]
6UL11-2 LOWER RADIATOR BRACKET (Ref. 6-UL-21) 1 [   ]
6UL11-6 BOTTLE BRACKET (Ref. 6-UL-21) 1 [   ]
6UL11-8 COOLANT RADIATOR ELBOW (welded asssembly) 1 [   ]

15173 RAD EXPANSION BOTTLE  (Ref. 6-UL-21) 1 [   ]
FFLT-64 1/4" CLEAR HOSE (for rad expansion bottle) qty=2ft               1 [   ]
M10 x 20 x 1.5 METRIC BOLT   (Ref. 6-UL-21 for rad brackets)                               3 [   ]
31109 LOCK WASHER   (for rad bolts M10x20x1.5)                                        3 [   ]
316-070 VIBRO STOPS (Ref. 6-UL-21)   70158  M6x  D20x 4 [   ]
156-014ZP M6 METRIC SL NUTS (for vibro stop 316-070) 4 [   ]
FHC5-16 1" HOSE CLAMP FOR RAD HOSE  24 -36mm  70618-24  6 [   ]

Sec. 5  OIL COOLER  (radiateur huile)

886-034 OIL COOLER (radiateur huile 1 [   ]
F139-8B 90 degree outlet fittings 2 [   ]
70520 OIL LINE durited'hile diam int. 12.7mm, 1M 2 [   ]

FHC5-4TB OIL LINE HOSE CLAMPS collier serrage 70350-18 AD 
18 

8 [   ]

6UL11-3 OIL COOLER BRACKET 1 [   ]
AN3-7A BOLT, SL NUT, WASHER (for 6UL11-3 to E2-1X) 3 [   ]

Sec. 6  PROPELLER & PROP EXTENSION, SPINNER

74500-DX PROPELLER - DUC SWIRL   tripale DX 1 [   ]
74514 SPINNER ASSEMBLY  - cone 210 composite DUC 1 [   ]
74528-45 PROP EXTENSION (DUC Entretoise Adpapt 912H) 45mm 1 [   ]
PMH PROP MOUNTING HARDWARE 1 [   ]
A006075 ROUND NECK NUT M8  (kit plots helice M8) 6 [   ]

Sec. 7  COWLING & AIR FILTER

XL-COWL FIBERGLASS COWL (top and bottom) ref 6-UL-25 1 [   ]
6UL25-2 DOOR OIL 1 [   ]
6UL25-3 DOOR OIL HINGE 1 [   ]
70714 AIRFILTER (instead of airbox)  diametre 52mm 2 [   ]
DUCT / PLATE AIR FILTER COVER  (aluminu sheet 300x300mm) 6-UL-

25
1 [   ]

30371 DZUS W/ WINGS (for oil door) Ref. 6-UL-25  (AJW5-40) 1 [   ]

3037 RONDELLE PASTIC pour dzus ailette 1 [   ]
AJ5-30 DZUS FASTNERS   30372 24 [   ]
S5A-225 DZUS SPRINGS       30375 24 [   ]

Sec. 8  MUFFLER 

73507-601 Muffler assemblY (2 FRONT & 2 REAR ELBOWS) 1 [   ]
73505 SPRINGS   ressort echappement inox 55 mm 8 [   ]
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Sec. 9 cabin heat Quantity ZE ULM

6UL11-7 CABIN HEAT SHUT OFF (Ref. 6-UL-23) 1 [   ]

20E1-16 2" FLANGE (engine side air  duct connection) 2 [   ]

6UL25-1 EXHAUST SHROUD (Ref. 6-UL-25) 1 [   ]

HS-96 6" HOSE CLAMP 1 [   ]

ACS-A74OBLK CABIN HEAT PULL HANDLE (Ref. 6UL-23) 1 [   ]

20231-50 SCATT HOSE gaine -BOA 50mm, unite = 1m 1.5 [   ]

70618-40 Hose Clamp  (collier)  50mm 2 [   ]

                                                END


